EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:WProjecti2007Q 1155 1 B\7 11207WPart15CV11g_Tx_Ch01;2412MHz.EMI (18)
o Level {tBuWim) Date: 2007-01-19
FCC CLASS-B
I
wf— :
2
3 4
a 30 4. 138. 192, 246. 300
Trace: (Discrete) Frequency mkz)
Fite : DSCHOSHY
Clondition - LF-ANT(951121) VERTICAL
EUT : GRMASPRE/EDGE Mobile Fhone
Forex o 1AW H=
hiedel : FR 1207
Maode : WLAN 11g Tee ChO1:2412MH=
Flane . E2
Diata. Fate 2350
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBuVim dB dBu¥/m  dBuV  dB/n dB 4B il deg
| @ 0.0 Z7.4Z2 -12.58 40.00 38.38 19.66  0.84 31.46 --- --- Peak
2@ 56.7 Z8.16 -11.84 40.00 51.21  7.06 1.07 31.18 100 56 Peak
3@ 75.6 Z3.61 -16.39 40.00 46.21 7.23 1.31 31.15 i --- Peak
4 249 .8 22.35 -23.65 46.00 38.57 12.27 2.43 30.92 g --- Peak
Data: 10 " File: D:\Projecti20070 1Y% 4+ B1%7 11207WPart 15C111g_Tx_Ch01;2412MHz.EMI (18)
&7 Level {tBuWim) Date: 2007-01-19
FCC CLASS B
i
40
1 i
a 300 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency mkz)
Fite : DSCHOSHY
Clondition - LF-ANT(951121) VERTICAL
EUT : GEMASFERE/ELGE Mohile Fhone
Fowrex o 120V ae0H=
el . FR 711207
ede : WLAN 11g T ChOl;24150H=
Flane . B2
Data Rate - 54
Over Limit Readdntenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
HHz dBuVim dB dBu¥/m  dBuV  dB/n dB 4B il deg
1 aoz.3 27.40 -183.60 46.00 32.33 Z20.59 4.84 30.35 --- --- Peak
A 083.9 28,10 -25.90 54.00 32.17 Z1.12 5.08 30.27 --- --- Peak
3 1ooo.0 28,11 -25.89 54,00 32.00 Z1.24 5.14 30.27 --- --- Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 11 File: D:\Project\2007Q 113 1 B2\ 11207WPart15C\11g_Tx_Ch01;2412MHz.EMI (18)
e Level {tdBuim) Date: 2007-01-17

FCC CLASS-B

59 } \ £ FCC CLASS-B{AVG)

R e —— |

0

1000 1400. 1800. 2200. 2600. 3000

Trace: {Discrete) Fraguency (Mz)

Bite : BCHOEHY
Condition ;. HE-ANTOEM10 VERTICAL
EOT . GEMASPRS/EDGE Makile Phone
Fourex 1 WVaeMlH=
el . FR 711207
Mode : WLAN 11z Tae ChO1:241 W H=
Flane : Ed
Dads Rate ;54
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

HHz dBuVim dB dBuV/m  dBuV  dE/n dB 4B cii deg

Remark: #3 and #4 Fundamental Signal

Data: 12 File: D:\Project\2007Q 113 1 B2\ 11207WPart15C\11g_Tx_Ch01;2412MHz.EMI (18)
e Level {tdBuim) Date: 2007-01-19

FCC CLASS-B

FCCCLASS-B{AVG)

49WMMMWM_MWW

2 3000 3600, 4200. 4800. 5400. 6000

Trace: {Discrete) Frequency {MHz)

1 @ 2390.0 62,38 -11.42 74.00 64,03 30.26 3.73 33.46 100 0 Peak
Z @ 2390.0 45,33 -B.67 34.00 46.78 30.26 3.7) 33.46 100 190 Average
3@ 2412.0 102.51 103.92 30.27  3.77 35.46 100 0 Peak
4 @ 2412.0 92.93 94.35 30.27  3.97 35.46 100 190 Average
3 24990 51.58 -22.42 74.00 52.94 30.29 3.86 35.51 100 0 Peak
6@ 2499.0 39.46 -14.54 54.00 40.81 30.30 3.83 35.33 100 190 Average

Site - BGCHEHY

Clondition . HF-ANTDEM10 VERTICAL

EUT : GEMAYPRS/EDGE Mokile Fhone

Fourer : 1 0WanA0H=

Model . FR 711277

Mede © WLAN 11z Tx Ch01:241 hfHe

Flane : Ed

Diats. Rate ;54
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Bite
Crondition
EOT
Fonwrer

Diata, Rate

1 @
2@

Data: 13
Level {(dBuWv/im)
a7

File: D:\Project\20070 115 1 B\7 11207 Part15C111g_Tx_Ch01;2412MHz.EMI

(13)

Date: 2007-01-19

FCC CLASS-B

0

mM

6000 6600,

Trace: (Discrete)
: BCHDGHY
: HE-ANT-0EM10 VERTIC AL
: GEMASPRE/EDGE Mobile Fhone
1AWVl =
. FR 71107
© WLAN 11g T ChO1241IMH=
. B2

.54

Data: 18
Level {(dBuim)
"7

7200. 7800.

Frequency (MHz)

8400.

File: D:\Project\20070Q11& 1 Br\7 11207 Part 15C111g_Tx_Ch01;241 EMI%-I;:1

2000

EMI {18)
& 2007-01-17

FCC CLASS-B

59

1

Fce cLAs,s-B'TI(%{
WWMMMMM 1

g 2310 2326, 2342, 2358. 2374, 2390
Trace: (Discrete) Frequency (MHz)
- IGCHDG-HY
;. HE-ANTOEM10 VERTICAL
. GEMASPRES/EDGE Mahile Phone
+ 120WVas0H=
 FR 71127
- WLAN g T ChOL2412Es
.54
Over Limit ReadAntenna Cable Preamp Ant  Tabhle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
Wiz dBuV/m dB dBu¥/m dBuV  dB/m dB dB cli deg
2390.0 BZ2.58 -11.42 74.00 64.03 30.26 3.73 33.46 100 0 Peak
2390.0 453,33 -8.67 24.00 46.7% 30.26  3.73 35.46 100 190 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti2007Q 1425+ Bi17 11207Part 15CV1 1g_Tx_ChOB;2437MHz.EMI_(20)
30 Level (dBuvim) Date: 2007-01-19
FCC CLASS-B
I
wf——
1 2 3
e 30 84. 138. 192. 246. 300
Trace: (Discrete) Freguency Mg
Fite : SCHOSHY
Cendition . LF-ANTI951121) HORTZONTAL
EUT : GEMASFERE/ELGE Mobile Fhone
Fourex 1 WVaeMlH=
Model . FR 711207
ede : WLAN 11g T Ch06;2437hiH=
Flane : Ed
Dita, Rate ;54
Over Limit ReadAntenna Cable Preamp Ant  Tabhle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBuV/m dB dBu¥/m dBuV dB/m dB dB cii deg

1 @ 6.4 22.62 -17.38 40.00 45,15  T7.29 L3k ShalS 100 231 Peak
2 131.0 24.81 -18.69 43.50 42.55 11.70 1.63 31.09 --- --- Peak
& 147.2 24.84 -18.66 43.50 43.73 10.38 1.81 31.06 --- --- Peak
Data: 2 File: D:\Project'2007 Q1V& 1 B\ 11207Part15CV1 1g_Tx_Ch06;2437MHz.EMI {20)
% Lewvel (dBuVim) Date: 2007-01-19

FCC CERSSCBARY®E

40
1 & e
L 300 440. 580. 720. 860. 1000
Trace: (Discrete) Fregquency (MHz
Site . BCHGHY
Comdition . LF-AHT(%61121) HORIZONTAL
EUT . (EMNSFES/EDGE Mokile Phone
Powex o 1A WVaeH=
Mcdel . FR 711207
Mode . WLAN 11g Ti ChO&:243 iz
Plane . B2
Diata Fate C 54
Ower Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuV/im dB dBuVim  dBuV  dB/m 4B dB ci deg
1 868.4 27.16 -18.84 46.00 32.55 Z0.30 4.71 30.41 e --- Peak
2 0939.8 27.39 -18.61 46.00 31.94 20.81 4.93 30.30 - --- Peak
3 080.4 2840 -25.60 54,00 32.50 Z1.10 5.07 30.27 S --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT Report No.: FR711207

Bite

Data: 3 File: D:\Project'2007 Q1V& 1 B\ 11207Part15CV11g_Tx_Ch06;2437MHz.EMI { 20%
iF Level (dBu\am) Date: 2007-01-17

FCC CLASS-B

M’“

0

1000 1400. 1800. 2200. 2600, 3000

Trace: MDiseretey Frequency (MHz)

: BCHOB-HYT

Condition : HF-ANT060410 HORIZONTAL
EUT . GEM/PRES/EDGE Mokile Phone
Fowex » 12 WVaeA0H=
Bodel : FR 711207
Mcde - WLAN 11z Tic ChO6:243 hHz
Flane : B2
Diata Rate ;54
Over Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MWHz dBuVim dB dBuVim dBuV dB/m 4B dB cnm deg
| @ 23844 57.Z28 -16.7Z2 74.00 58.7Z2 30.2% 3.7% 33.44 100 0 Peak
2 2384 .4 4074 24 26 7400 51.18 30.25 3.95 35.44 100 332 hverage
3@ 2437.0 106.76 108,17 30.27 3.79 35.47 100 0 Peak
4@ 2437.0 98.29 99 .67 30.28 3.82 35.47 100 332 Average
5 2487.0 54,83 -19.17 74.00 56.18 30.30 3.86 35.51 100 0 Peak
3] 2487.9 48 .32 -25.68 T74.00 49.67 30.30 3.86 35.51 100 332 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 File: D:\Project\20070Q113E 1 B:\7 11207Part15C111g_Tx_Ch06;2437MHz.EMI ( ZOE
e Level (dBuWim) Date: 2007-01-19

FCC CLASS-B

FCC CLASS-B {AVG)

49W

o

3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Freguency [MHzy

Site : DGCHDEHY

Clondition . HF-ANT-DEM10 HORIZONTAL

EUT : GEMASFRS/EDGE Mobile Fhone

Pourax : 12Wace0H=

Model - FR 711207

Mode ¢ WLAN 11g Tx Ch06:243 ThiH

Flane : B2

Liata. Rate ;54
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 5 File: D:\Projecti2007Q 1185 1 Bi\711207\Part15CY11g9_Tx_Ch06;2437MHz.EMI (20)
i Level (dBuVim) Date: 2007-01-19
FCCCLASS-B
FCLT G
Loy
49 T O
° G000 G600, 7200. 7800, 8400. 9000

Trace: (Discrete) Fremency (M)

Site : DGCHOGHY

Clondition . HF-ANT060410 HORTZONTAL

EUT © GEMASFRS/EDGE Mokile Fhome

Powerx + 1A WVaeH=

Ilodel . FR 7L1207

ode : WLAN 11g Tx ChO6:243 ThiHz

Flams ToH2

Ciats. Rate : 54
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Project\2007Q 113 1 B\ 11207WPart 15C\11g_Tx_Ch06;2437MHz.EMI (20)
80 Level {(dBuWv/im) Date: 2007-01-19
FCC CLASS B
I
40 (IR S
1 2
3
% 30 84. 138. 192. 246. 300

Trace: (Discrete) FERgRency (Hz)

Bite : GCHOEHY
Condition o LF-ANTS1121) VERTICAL
EUT . (MASPRS/ELGE Mobile Phone
Fowrex o 120V ae0H=
Model . FR 71207
Mode © WLAN 11z T CHO6:2437MHz
Flane . E2
Diata Fate : 54
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
MHz dBuVim dB dBuV/m  dBuV  dBE/n dB 4B CiL deg
[1@a 37.8 25.27 -14.73 40.00 41.05 14.56  0.90 31.24 100 223 Peak |
2w 504 Z3.25 -16.75 4000 d6.61 677 1.11 31.23 — --- Feak
3 2492 1976 -26.24 46,00 36.05 12,21  Z.42 30.92 e --- Peak
Data: 12 File: D:\Project200701'& 1 BT 11207 Part15CV 1g_Tx_ChO6;2437MHz.EMI (20}
i Lewvel {dBuim) Date: 2007-01-19
FCC CEASSCEASYE
I
40
1 2 3
o 300 440. 580, T20. 860, 1000

Trace: (Discrete) Frequency (MHz)

Site : DBCHDE-HY

Condition : LE-ANT351121) VERTICAL
EOT : GEMAIPRSEDGE Mobile Fhone
Fower : 120 Vas/0Hz

Miodel : FR 711217

Mode : WLAN 11z Tx ChOE243ThH=
Flans : E2

Diats Rate ;54

Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor [Loss Factor Paos Pos Remark

WHz dBuVin dB dBuV/m  dBEu¥ dE/n dB dB ci deg

1 843.9 26.84 -19.16 46.00 32.50 20.13 4.65 30.44 --- --- Peak

2 aoe .9 27.14 -18.86 46.00 32.08 20.38 4.84 30.36 --- --- Peak

3 Q02,3 28,37 -25.63 54.00 32.35 Z1.18 5.11 30.27 --- --- Peak
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wanroninn. FCC/IC TEST REPORT Report No.: FR711207
Data: 13 File: D:\Project\2007Q1'5 1 BT 11207Part15C\11g_Tx_Ch06;2437MHz.EMI (20:)
11?Lew..rel {dBuVimj Date: 2007-01-17
3
FCC CLASS-B
59
2 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Freuency (Miix)

Site : BCHOS-HY
Condition : HF-ANTOA0410 VERTICAL
EUT : GEMAGPRE/EDGE Mohbile Fhone
Fowex 100 Wac =
Model : FE 711207
Mode : WLAN 11z Tw ChO6:243 iz
Flans - E2
Drata Rate : 54
Over Limit Headintenna Cable Preamp bnt Table
Freq Level Limit Line Level Factor [Loss Factor Paos Pos Remark

WHz dBuVin dB dBu¥V/m  dBu¥ dE/n dB dB chi deg

1 2388.0 5Z.51 -Z1.4% 74.00 353,96 30.26  3.73 33.46 100 0 Peak
2 2388.0 48.49 -Z3.51 T74.00 49,92 30,26  3.73 33.44 108 268 Average
3@ 2437.0 102,035 103.44 30.28 3.82 33.48 100 0 Peak
4 @ 24370 95 .43 86.81 30.28  3.82 35.47 108 268 Average
3 2488.0 51.25 -22.75 74.00 5Z.61 30.29 3.86 35.51 100 0 Peak
6 2488.7 48 .30 -Z25.70 74.00 49.65 30.30 3.86 35.51 108 208 Average

Remark: #3 and #4 Fundamental Signal

Data: 14 File: D:\Project\2007 0 1VE 1 BIW 11207 Part15Cv11g_Tx_ChOG;2437MHz.EMI (20}
iz Level {(tdBuWim) Date: 2007-01-19

FCC CLASS-B

FCCCLASS-B {AVG)

NW

i 3000 3600, 4200. 4800. 5400. G000
Trace: (Discrete) Froguancy MHz]

Site : BCHEHY

Clondition - HF-ANT-DEM10 VERTICAL

EUT : GEMASFRS/EDGE Mobile Fhone

Pourax + 1 20Waee0H=

Hodel : FR 71207

Mode - WLAN 11g Toe CRO6243MHz

Flane a7

Liata. Rate ;54
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 15 File: D:\WProjecti2007Q 17 1 B\ 11207Part15CV11g_Tx_Ch06;2437MHz.EMI (20)
i Lewvel {dBuVim) Date: 2007-01-19
FCC CLASSB
, A i K GG CLASS-BYAYGY
19 M =
° 6000 6600, 7200, 7800. 8400. 9000

Trace: (Discrete) Fremmancy (Miz)

B1te : BCHOEHT

Condition - HF-ANT-060410 VER TIC AL
EUT  CREMAGEERE/EDGE Motule Fhone
Fowex : 130 WaclH=

Mdadel - FR 711207

Mlode : WLAN 11z Tx ChOS2437hi=
Flane ToB2

Diata Rate ;54

Remark: There is no more obvious spurious emission except thelistings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti2007Q 148 1B\ 11207 Part 15C41 1g_Tx_Ch11;2462MHz.EMI_(18)
% Lewvel {dBuvim) Date: 2007-01-19
FCC CLASS B
wof—— |
2 3
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (Miz)
Site . MCHGHY
Comditiom : LF-ANTOS 11210 HORIEONTAL
EUT ; CRMASPES/EDGE Motile Phone
Fowex o 1A WaelH=
hledel : FR 711207
Mede © WLAN 11g_Tx_Chi1:2462MHz
Flane : B2
Diata Rate ;54
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Lass Factor Paos Pas Remark
WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB cil deg
1 30.0 20.4% -19.52 40.00 31.44 19.66 0.84 31.46 - --- Peak
Z 123.7 21.14 -Z2.36 43.50 37.94 12.64 1.64 31.08 - --- Peak
3 145.8 21.38 -Z2.12 43.50 40.31 10.33 1.99 31.06 --- --- Peak
Data: 2 ~ File: D:\Projecti2007Q 148 1 B\ 11207 Part 15C411g_Tx_Ch11;2462MHz.EMI (18)
80 Lewvel {dBuW/m) Date: 2007-01-19
FCC CLASS-B
|
40
1 2 3
° 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
ite : 3CHOEHT
Zomdition ; LF-ANTEA1121) HORIZONTAL
EIT . GEMAIPREEDGE Mohile Phone
Fronvex + 120V =
Mlodel : FR. 1120
Mede - WLAN 11z T Ch112462MHz
Flane : B2
TDhats, Rade ;54
Over Limit Readintenna Cable Preanp 4nt Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark

WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB cil deg

1 T34.3 26.31 -19.69 46.00 33.05 19.40 4.40 30.33 - - --- Peak

2 917.4  27.28 -18.72 46.00 32,10 20.65  4.87 30.34 100 236 Peak

3 988.8 28.12 -25.8% 54.00 3Z.14 21.16  5.10 30.27 --- --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR711207

Data: 3 File: D:\Projecti2007Q 1% 1+ A7 11207MPart15C111g_Tx_Ch11;2462MHz.EMI (18)

Lewvel (dBuW/m)
17

Date: 2007-01-17

3

FCCCLASS B

Al

59 AL, FCC CLASS-B (AVG)
° 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fremency (MH1)
Site - BBCHEHY
Condition . HF-ANTE410 HORIZONTAL
EUT * GEMASPRS/EDGE hishils Fhone
Powex o 1AWV ae b H=
Mcdel . FR 711207
Mode : WLAN 11z T Chll24620H=
Flane . B2
Drata Rate 154
Over Limit Readintenna Cable Preamp int Table
Freq Levwel Limit Line Lewvel Factor Lass Factor Paos Pos Rematk
WHz dBu¥/u dB dBu¥/m  dBu¥ dB/n dB dB ci deg
1 2382.0 56.56 -17.44 7400 57.99 30.260 3.Y5 35.44 100 0 Peak
A 2382.0 45.61 -2.39 54.00 47.05 30.23 3.75 35.44 100 28 Average
3K 246Z2.0 108 .37 109,74  30.29  3.84 35.49 100 0 Peak
4 @ 2462.0 96 .69 92.06 30.29 3.84 35.49 100 28 hverage
2 | 2484.0 49 .26 -4.74 54.00 50.62 30.29 3.86 35.31 100 28 Average
[&1 2484.0 V1.V3 227 Y400 Y3.00 30.29  3.86 35.51 100 0 Peak |

Remark: #3 and #4 Fundamental Signal

Data: 4
Lewvel (dBUV/m)
97

File: D:\Projecti2007Q 145+ i\ 11207 Part 15C41 1g_Tx_Ch11;2462MHz.EMI_(18)
Date: 2007-01-19

FCCCLASS-B

FCC CLASS-B {AVG)

MWWW

g 3000 3600, 4200, 4800, 5400, 6000
Trace: (Discrete) FRAUENCY z)
Site - MBCHOGHY
Condition . HF-ANT-0EM10 HORIZONTAL
EOT . GEMAIPREEDGE Mohile Phone
Powex o 1 WVae =
Model . FR 711207
Mode © WLAN 11z T Chi12462MHz
Flans . B2
Thata, Faake |54
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EROATOMN LAB.

FCC/IC TEST REPORT Report No.: FR711207

Data: 5 File: D:\Project'20070Q 1\ 1= B\ 11207Part 15C\V 1g_Tx_Ch11;2462MHz.EMI {18)
e Lewel {dBuW/m) Date: 2007-01-19

FCCCLASS-B

et A i g s o L ASGB LANG)

49M

0

6000 6600. 7200. 7800. 8400. 9000

Trace: (Discrete} Frequency {MHz}

Hite : BCHBHY
Cendition . HF-4NT-060410 HORIZONTAL
EUT ; CRRMASPES/EDGE Motile Phone
Fowex o 1A WaelH=
Model : FR. 7120
Mede : WLAN 11g_Tx_Chi1:2462MHz
Flane B2
Dhats, Rade ;54
Data: 17 File: D:\Projecti2007Q 1\ 1 Br\7 11207Part15CV11g_Tx_Ch11;2462MHz.EMI {18)
i Level {dBuv/m) Date: 2007-01-17
1 FCCICLASS-B
3 %M
g 2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Frequency (MHz)
Site . MCHG-HY
Comditiom : HF-ANT0A0410 HORIZON TAL
EUT ; CRRMASPES/EDGE Motile Phone
Fowex o 1A Wae#lHz
Model : FR. 7120
Mede : WLAN 11g_Tx_Chi1:2462MHz
Flane B2
TDhts, Rade ;54
Over Limit Readintenna Cahble Preanp int Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Fos Remark
WHz dBu¥/n dB dBu¥/w  dBu¥ dB/u dB dB ci deg
1! 2484 .0 71.73 -2.27 74.00 73,09 30.29 3.80 33.31 100 0 Peak
2 2484.0 49,26 -24.74 T4.00 350.62 30.29 3.86 35.531 100 28 hverage
SPORTON International Inc. Page No. : 113 of 138
TEL : 886-2-2696-2468 Report Issued Date : Jan. 29, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : B94HSTNH-F13C
IC ID : 466Q-HHF13C



wesonns. FCC/IC TEST REPORT Report No.: FR711207

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:\Projecti20070Q 113 1 BA\7 11207Part 15CV11g_Tx_Ch11;2462MHz.EMI (18)

o Level (dBuWim) Date: 2007-01-19
FCC CLASS B
[
40 e
1 3 5
1]
30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency mkz)

Fite : DSCHOSHY
Condition : LF-ANTS1121) VERTICAL
EUT : GEMASFRE/EDGE Mobile Fhone
Forex o 1AW H=
hiedel : FR 1207
Maode : WLAN 11g T Chll2462MHz
Flane . E2
Diata. Fate 2350

Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

Wiz dBuV/m dB dBu¥/m  dBuV  dB/m dB dB cii deg
33.8 Z25.17 -14.%3 40.00 33.78 16.84 0.87 31.32 100 33 Peak

e

z 7.3 23.53 -16.45 40,00 46.60  7.06 1.07 31.18 --- --- Peak
3 124.7 Z22.83 -20.67 43.50 41.77 10.27 1.85 31.05 --- --- Peak
Data: 10 ~_ File: D:Projecti2007Q1V% 1 B\ 11207 Part15C111g_Tx_Ch11,2462MHz.EMI (18)
%0 Lewvel {dBuWv/im) Date: 2007-01-19
FCCCLASS-B
40
{5000 3
0 300 440. 580, T20. 860, 1000
Trace: (Discrete) Rreguency (MHz)
Site : (GCHDG-HY
Condition : LF-ANTS51121) VERTIC AL
EUT : EEMAGPRSELGE Mobile Phone
Fowex o 1AWV H=
Model . FE 11207
Mcde ¢ WLAN 11z_Tx_Ch11:24620EHz
Flane : E2
Diata Fate . 54
Over Limit Readdntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pas Remark

WHz dBu¥/m dB dBu¥/w  dBu¥ dB/m dB dB a deg

1 861.4 26.72 -19.28 46.00 32.19 20.25 4.69 30.42 --- --- Peak

2 807.8 26.82 -19.18 46.00 31.87 20.32 4.81 30.37 --- --- Peak

3 a74.8 28.07 -25.93 54.00 32.24 21.06 5.0 30.28 --- --- Peak
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wanroninn. FCC/IC TEST REPORT Report No.: FR711207
Data: 11 File: D:\Project2007Q1'E 1 B\7 11207Part15C\11g_Tx_Ch11;2462MHz.EMI (13)
iiF Lewvel {dBu\Wim) Date: 2007-01-17
3
FCC CLASS-B
il
59 FCC CLASS-B (AVG)
M o o ¥ W
¢ 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)

Bite : [BCHOB-HT

Cemdition : HF-ANTOE0410 VERTIC AL
ENT : GEM/CPRE/EDCGE Mokile Phone
Femvex 10 Wan0Hz
Model : FR A2
Mcde : WLAH 11z T Ch11:24620H=
Flane : B2
Data Rate ;54
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor [Loss Factor Paos Pos Remark
WHz dBuVin dB dBuV/m  dBEu¥ dE/n dB dB ci deg
1 2382.6 63,10 -10.20 74,00 64.34 30.25 3.73 33.44 100 0 Peak
2 23826 42,17 -11.83 54.00 43.61 30.25 3.75 35.44 104 47 bverage
3K 2462.0 105.63 107.00 30.28  3.84 35.49 100 0 Peak
4 ¥ 2462.0 93.97 95.34 30.29 3.84 35.49 104 47 bverage
3 2483.5 4624  -T.76 54.00 47.68 30.25  3.73 35.44 104 47 bverage
f 2483.5 65.74 226 74.00 67.10 30.28  3.86 35.51 100 0 Peak
Remark: #3 and #4 Fundamental Signal
Data: 12 File: D:\Project\2007Q1'E 1 BIW 11207 Part15Cv11g_Tx_Ch11;2462MHz.EMI (18}
e Level {tdBuim) Date: 2007-01-19

FCC CLASS-B

FCC CLASS-B {AVG)

L T o oo e e e e, S S

a 3000 3600, 4200, 4800, 5400. 6000
Trace: (Discrete) Frequency {(MHz)

Tite - (BUHDGHY

Condition . HF-ANT-0EMI0 VERTICAL

EOT . GEMAIPRS/EDGE Mckile Fhone

Fourer : 1 0WanA0H=

Meddel . FR 711207

Mede © WLAN 11g T Chl1 M60Hs

Flane . E2

Data. Rate ;54
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Data: 13 File: D:\Project 2007018 1 BV 11207 Part15CV1g_Tx_Ch11:2462MHz.EMI (18)
e Lewvel {dBuim) Date: 2007-01-19
FCC CLASS-B
e s i G CLAB S (VG
“ 6000 6600, 7200, 7800, 8400, 9000

Trace: (Discrete) Frequency (MHz)

Bite - GBCHOS-HT
Comditiom : HE-ANT-0A10 VER TIC AL
EUT o EMASPRESEDCE Mobile Phone
Fronvex + 120Wan 0H=
Ivfodel : FE 1121
Mlcde : WLAN 11g T Chll24eNH=
Flane : E2
Diata Bate : 54
Data: 18 File: D:\Projectt2007Q1Y& 4-E5'7 11207 Part 15611 1g_Tx_Ch11;2462MHzEMI (18)
17 Level (dBuvim) Date: 2007-01-17
FCCCLASS.B
| i o DS I FOC CLASS-B (AVG)
T T ey
034835 21868 2490.1 21054 2406.7 2500

Trace: (Discrete) Freuency (Miz)

Hite - BCHDHY
Cendition : HF-ANT-0R0410 VERTIC AL
EUT : GEMASFES/FELGE Maobile Fhone
Foowex 120 Wae =
Miodel : FR 7112017
Mede : WLAN 11z T Chll 24620 H=
Flane foH2
TDhats, Rate ;54
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
WHz dBu¥/m dB dBu¥/w  dBu¥ dB/m dB dB am deg
1 2483.5 65.74 226 74.00 67.10 30.28  3.86 35.51 100 0 Peak
A 2483.5 46,24  -T.Th 54.00 47.60 30.28  3.86 35.51 104 47 hverage

Remark: There is no more obviousl spurious emission except the listings above.
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SPORTOMN LAR.

FCC/IC TEST REPORT

Report No.: FR711207

* Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:VProject\20070Q V& 1 BrW7 11207 Part 15CBTBT TX_CHOD.EMI I318}
i Level {tBuVim) ate: 2007-01-24
FCC CLASS B
I
wf—
1 2 3
9 30 a84. 138. 192, 246. 300
Trace: (Discrete) Frequency {MHz)
Site - IGCHDG-HY
Condition . LF-ANT251121) HORIZONTAL
EOT . GEMASPRS/EDGE Makile Phone
Foorex + 120 s M0H=
el . FR 711207
Mede - Blustooth T ChO0M02MHz
Flane . B2
Dt Rate . DHI
Over Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
MHz dBuV/m dB dBu¥/m dBuV dB/m dB dB il deg
1 142.9 20.04 -23.46 43.50 38.8%8 10.40 1.83 31.07 --- --- Peak
2 189.0 20.74 -ZZ2.76 43.50 40.36  9.38 2.02 31.01 --- --- Peak
3 256.0 20011 -25.890 46.00 36.21 12.3%8 2.46 30.94 - --- Peak
Data: 2 File: D:\Project\200701\&E 1 BeW 11207 Part 15CBTBT TX_CHO0.EMI I311:!}
30 Level (dBuVim) ate: 2007-01-24
FCC.CLASS-B
40
’ 73
@ 300 440, 580, 720, 260, 1000
Trace: (Discrete) Frequency (MHz)
Site - [BCHDG-HY
Clemdition . LF-ANT(51121) HORTZONTAL
EUT . (GSMASFRS/EDGE Mckile Fhane
Forex s AWV H=
Model . FR 111207
Mcde - Bhugtooth Tx_ChO0:24020Hz
Flane : B2
Data Eate . DHL
Over Limit Readdntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
MHz dBuV/m dB dBu¥/m dBu¥ dB/m dB dB cii deg
1 @ 864 .9 26.89 -19.11 46.00 32.32 Z0.28 4.70 30.41 100 61 Peak
2 974 .8 28.10 -25.90 54.00 32.260 Z1.06 5.05 30.28 —— --- Peak
3 904 .4 28.02 -25.98 54.00 31.97 21.20 5.12 30.27 - --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR711207

Data: 3
i Level (t(BuVim)

File: D:\Project\2007Q115&E 1 B\7 11207Part 15C\BTBT TX_CHOD.EMI Igia%} AODEDNES
e -01-

FCC CLASS-B

59

FCC CLASS-B (AVG)

@ 1000 1400, 1800, 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site . WCHEHY
Condition : HFE-ANT060410 HORIZONTAL
EIT . GEMAIPRE/EDGE Mobile Phone
Fooret + 1 20WVasA0H=
Madel : FR 1207
Mode - Bluetooth T ChO0:24020He
Flane : B2
Diata Fate : DH1
Over Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuV/m dB dBu¥/m dBu¥ dB/m dB dB cii deg
1 @ 2390.0 53.31 -20.69 74,00 54.76 30.26 3.73 35.46 100 0 Peak
Z @ 2390.0 38.23 -13.73 54.00 39.70 30.26 3.73 35.46 100 208 bverage
3@ 2402.0 101.07 102.50 30.26  3.77 35.46 100 0 Peak
4 @ 2402.0 69,60 71.03 30.26  3.77 35.46 100 208 Average
5 2493 .4 49,81 -24.19 74.00 51.16 30.30 3.86 35.51 100 0 Peak
6@ 2493 .4 38,011 -15.89 54.00 39.46 30.30 3.8% 35.53 100 208 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 Fi
Level (dBulim)
97

ile: D:Projecti2007Q11E 1 B\ 1120MPart 1SC\BTBT TX_CHO0.EMI I31811

ate: 2007-01-24

FCC CLASS-B

FCC CLASS-B{AVG)

L e e e S S

2 3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) FesuEnty (M)

Site : DGCHDEHY

Clondition - HF-ANT-DEM10 HORIZONTAL

EUT © GEMASFRS/EDGE Mobile Fhone

Fourex 1 WVaeMlH=

Model . FR 711277

Mede © Bluetooth Tx CRO0:2402HH

Flane B2

Liats. Rate . DHL
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Drat

a s File: D:WProject\?0070 1135 1 B\ 1120 7Part 1SCETBT TX_CHO0EMI I31:811
e Level {dBuim)

ate; 2007-01-24

FCC CLASS-B

MWMCF ‘M}l

49M

0

6000 6600, 7200, 7800. 8400, 9000

Trace: (Discrete) Frequency (MHz)

Bite : [GCHOB-HY

Cendition : HE-ANT-060410 HORIZONTAL
EOT : OEMAIFRE/EDSE Mobile Fhone
Fonwrer 1 20VaedHz
Madel : FR M7
Mode : Bluetooth Ta CRO02400MHz=
Flane : B2
Lata Fate : [HL

Data: 1

File: D:\Projecti20070Q 113 1 BR\? 11207Part 1SCABTET TX_CHOO.EMI I311311

7
iz Level {tIBuv/im) ate: 2007-01-23

FCC CLASS-B

29 FCC CLASS-B (AVG)

0

2310 2326. 2342, 2358. 2374, 2390

Trace: (Discrete) Frequency (Hz)

Site o GCHOSHY
Clondition - HF-ANTDEM10 HORIZONTAL
EUT : GEMASFRE/EDGE Mobile Fhone
Fowrex o 1AWV =
Model . FR 1207
Mode : Bluetooth Ta ChOD240CMH=
Flane e i)
Diata Fate : DHI
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark

Wiz dBuV/m dB dBu¥/m  dBuV  dB/m dB dB cit deg

1 @ 2390.0 53.31 -20.69 74.00 34.76 30.26  3.75 35.48 100 0 Peak

2@ 2390.0 38,25 -15.75 54.00 3%.70 30.26 3.73 35.46 100 208 Average
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:\Project\20070Q11%E 1 B\7 11207Part 15SC\BTBT TX_CHOD.EMI I318}
i Level {(dBuvim) ate: 2007-01-24
FCC CLASSB
I
40 —
2
3
a 30 84. 138. 192, 246. 300

Trace: (Discrete) Frequency {MHz)

Site - IGCHDG-HY
Clemdition . LF-ANT(951121) VERTICAL
EUT . GSMASFRS/EDGE Mokile Fhane
Forex o 1AWV H=
Model : FR 112077
cde - Bhugtooth Tx_ChO0:24020Hz
Flane . B2
Data Eate . DHL
Over Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

MHz dBuV/m dB dBu¥/m dBuV dB/m dB dB il deg

1 @ 31.9 21.74 -18.26 40,00 34.035 18.25 0.86 31.39 =t --- Peak
[2 @ 58.4 26.53 -13.47 40.00 49.89 6.7 1.11 31.23 100 094 Peak |
3 2849 17.60 -283.40 46.00 33.05 12.93 2.58 30.97 - --- Peak
Data: 10 File: D:\Project200701'&E 1 BrW 11207 Part 15CBTET TX_CHO0.EMI I318}
30 Level (dBuvim) ate: 2007-01-24
FCC CLASS B
10
1 2 3
o 300 440. 580. T720. 860, 1000
Trace: {Discrete) Fresuency Mz
Site . GCHGHY
Clondition . LF-ANT(951121) VERTICAL
EUT - (EMASFRE/EDGE Makile Fhone
Fowrex o 1AWV E0H=
Mcdel - FR 711207
Mode . Blugtooth T ChO0;2402NHz
Flane . B2
Data Eate . DHL
Over Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
MHz dBuV/m dB dBu¥/m dBuV dB/m dB dB il deg
1 @ 782.3 2644 -19.36 46.00 32.74 19.66  4.54 30.30 — --- Peak
2 @ 857.9 27,15 -18.85 46.00 32.65 Z20.23 4.68 30.42 - --- Peak
3 973.4 27.35 -26.05 54.00 32.13 Z21.05 5.05 30.28 --- --- Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Drat

a1 File: D:WProject\?0070 1135 1 B\ 1120 7Part 1SCETBT TX_CHO0EMI l31:8]1
e Level {(dBuVim)

ate; 2007-01-23

FCC CLASS-B

59 FCC CLASS-B {(AVG)
=

0

1000 1400. 1800. 2200. 2600, 3000

Trace: (Discrete) Frequency {MHz)

Site - IGCHDG-HY
Condition : HF-ANTE0M10 VER TICAL
EOT . GEMASPRES/EDGE Mahile Phone
Fourer : 1 0WanA0H=
Model : FR LA
Mcde - Bluetooth T ChO0;2402MHz
Flane : Ed
Dats Rate . DHI
Over Limit ReadAntenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBuVin dB dBuV/m dBuV  dE/n dB 4B ci deg
2387.0 40,60 -24 .40 74,00 351.05 30.Z26

2496.4 50,32 -Z23.68 74.00 51.67 30.30
2496.4 38,10 -15.90 54.00 39.45 30.30

Remark: #3 and #4 Fundamental Signal

.88 35.33 100

nn = L [ e
o Ly ad Lad el oad

-1

-1

iy

©n

=

N

Drat

a 12 File: D:\Project\20070115& 1 Br\7 11207 Part 15CHTET TX_CHOO0.EMI I31811
e Level ((Buvim)

ate: 2007-01-24

FCC CLASS-B

FCCCLASS-B{AVG)

4QMW

0

3000 3600. 4200. 4800. 5400. 6000

Trace: {Discrete) Frequency {MHz)

L730 33.46 100 0 Peak

0 Peak
88 35.53 121 324 bverage

@ 2387.0 38.24 -15.76 54.00 39.67 30.26 750 35.44 121 324 Average
o] 2402.0 91.13 92.56 30.26 . 100 0 Peak

@ 2402.0 B9.32 70.75 30.26 SJT35.46 121 324 hverage
@

Site - BGCHEHY

Clondition . HF-ANTDEM10 VERTICAL

EUT . GEMASPRS/EDGE Mokile Fhone

Fourex 1 WVaeMlH=

Model . FR 711277

Mede © Bluetooth Tx CRO0:2402HH

Flane B2

Liats. Rate . DHL
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Drat

a3 File: D:WProject\?0070 1135 1 B\ 11207WPart 1SCET\BT TX_CHO0_EMI 93}
o Level {tdBuVim)

ate; 2007-01-24

FCCCLASSB
LC.CL 3]
) AT ERTTV
o 6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frequency (MHz)
Site . GCHOG-HY
Cendition : HE-ANT-06410 VERTICAL
EOT : EMASFRES/EDGE Mobile Fhone
Fower » 1 20VaedHz
Madel : FR 1207
Mode : Bluetooth Te ChOO02400NH=
Flane )
Lata Fate : [H1L
Data: 18 File: D:\Project\2007Q11&E 1 B\7 11207WPart 15C\BTBT TX_CHOD.EMI l513}
ate: 2007-01-23

Level {(tBUV/im)
17

FCC CLASS-B

59 FCC CLASS-B (AVG)
1

0

2310 2326. 2342, 2358. 2374, 2390

Trace: (Discrete) Frefventy (W)

Gike o BCHDEHY

Clondition . HF-ANTF0410 VERTICAL
EOT  GAMASFRE/EDGE Mobile Fhone
Forex s AWV H=
Model . FR 1207
Mode : Bluetooth Tx_ ChO024000H=
Flane : B2
Diata Fate ;. DHI
Over Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuV/m dB dBu¥/m dBu¥V  dB/m dB dB cli deg
1 2387.0 49,60 -24.40 74,00 51.03 30.26  3.73 35.44 100 0 Peak
] 2387.0 38.24 -15.76 J4.00 39.67 30.26  3.73 35.44 121 324 hverage

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project200701'&E 1 BrW 11207 Part 15CBTBT TX_CH39.EMI ll:'Zfi]n
i Level {(dBuWvim) ate: 2007-01-24
FCC CLASS B
[
wof—
1 2 5
o 30 a84. 138. 192, 246. 300
Trace: (Discrete) Freguency Mz
ite . MWCHGHY
Cendition : LF-ANTS51121) HORTZON TAL
EUT ; (FMASPER/EDGE Mobile Fhone
Forex o 1AWV H=
hedel : FRALA07
Mode . Blustooth Tx_Ch39:2441 MHz
Flane . B2
Diata Fate : DH1
Over Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
MHz dBuV/m dB dBu¥/m dBuV dB/m dB dB il deg
1 g.0 19.60 -23.90 43.50 37.55 11.60 1.51 31.06 --- --- Peak
2@ 178.2 19.66 -23.84 43.50 39.23 9.57 1.90 31.03 --- --- Peak
3 288.4 18.55 -27.45 46.00 33.93 12.99 2.59 30.96 --- --- Peak
Data: 2 File: D:\Project\20070 1V 1+ BOW7 11207 Part 15CBTET TX_CH39.EMI l1:'20}:
i Level {(dBuWvim) ate: 2007-01-24
FCC CLASS B
|
40
1 2 7l
g 300 440, 580. 720, 260, 1000
Trace: (Discrete) Fraguency (ki)
Bite : DSCHOS-HY
Condition : LF-ANTE51121) HORIZON TAL
EIT . GEMAIPRE/EDGE Mobile Phone
Fowrex o 120V 0H=
Model . FR 711207
ede : Bluetooth T Ch39:2441MH=
Flane . E2
Diats. Fate : DH1

Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark

MHz dBuVin dB dBuWV/m  dBuV  dBE/n dB 4B Clil deg

1 @ 802.9 26.82 -19.18 46.00 31.92 Z20.48 4.80 30.38 100 38 Peak

2 90,8 27.90 -26.10 54.00 32.21 20.96  5.00 30.28 --- --- Peak

3 995.8 27.9% -26.02 54.00 31.92 21.21  5.13 30.27 --- --- Peak
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wanroninn. FCC/IC TEST REPORT Report No.: FR711207
Data: 3 File: D:WProject\?0070 1135 1 B\ 11207Part 1SCETBT TX_CH39.EMI I1:’242!].
e Level {tdBuim) ate: 2007-01-23
3
FCC CLASSB
59 1 FCC CLASS-B (AVG)
1]
a 1000 1400, 1800. 2200, 2600, 3000

Trace: (Discrete) Frequency {MHz)

Site - IGCHDG-HY
Condition : HF-ANTOEM10 HORIZONTAL
EOT ;. EMASPRS/EDGE Molde Fhone
Forex o 1AWV H=
Model . FR 1207
Mode : Bluetooth T Ch39 2441 MH=
Flane . B2
Diata Fate : DHI
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBuVin dB dBuWV/m  dBuV  dBE/n dB 4B Clil deg

2434 .0 38,33 -15.67 34.00 38.69 30,29
2484 .0 49.69 -Z4.31 74.00 51.05 30.29

Remark: #3 and #4 Fundamental Signal

@ 2318.0 52,39 -Z1.61 74.00 53.90 30,23 3.66 33.40 100 0 Peak
@ 2312.0 38,33 -13.65 34.00 39.86 30,23 3.66 33.40 100 208 Average
@ 2441.0 97,06 98.44 30.28  3.82 33.47 100 0 Peak
@ 2441.0 22.86 84.26 30.28  3.82 35.49 100 208 Average
@ 3

3

1
2
3
4
3
il .86 35.51 100 0 Peak
e

Drat

a4 File: D:WProject\?0070 1135 1 B\ 11207Part 1SCETBT TX_CH39.EMI I1:’242!].
pe Level {tdBuim)

ate; 2007-01-23

FCC CLASS-B

FCC CLASS-B {AVG)

R P PO b= o O e o 4 M D

2 3000 3600, 4200. 4800. 5400. 6000

Trace: {Discrete) Frequency {MHz)

86 35.51 100 208 Average

Site - BGCHEHY

Clondition : HF-ANT-DE410 HORIZONTAL

EUT : GEMAYPRS/EDGE Mokbile Fhone

Fourer : 1 0WanA0H=

Model : FR 71127

Mode - Blustooth Ti CR39:2441MHz

Flane . E2

Liata. Rate : DHL
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Dat

ah
Level {(dBuWv/im)
a7

File: D:\Project\20070 118 1 Br\7 11207 Part 15CBTET TX_CH39.EMI I(:'20]!

ate: 2007-01-23

FCC CLASS-B

P T, o R SO .U, £ 7 113 141,41

49 WM
¢ G000 6600, 7200, 73800, 8400, 9000
Trace: (Discrete) Freguency (W)
Bite - GGCHEHY
Clomdition : HF-ANTDEM410 HORIZONTAL
EUT - GEMAYPRS/EDGE Mokile Fhone
Forer » 1 0WVae0H=
Model : FR 711277
Mede : Bluetooth Tr_Ch39:2441hMHz
Flane : Ed
Diata. Rate . DHL
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 ~ File: D:WProjecti2007Q 1155+ B\7 11207WPart 15SC\BTIBT TX_CH39.EMI E’ZO}
e Level {tBuWim) ate: 2007-01-24

FCC CLASS-B
[
B .___|J
40
2
3
a 30 84. 138. 192. 246. 300
Trace: (Discrete) Frednenty (Miz)

Bite : GCHOEHY
Condition o LF-ANTS 11210 VERTICAL
EUT . GEMASFRS/EDGE Makile Phene
Fourex 1 WaeMlH=
el . FR 711207
Mode : Bluetooth Tie Ch39:2441MH=
Flane : Ed
Data Rate - DHI o

Over Limit Readintenna Cahle Preamp tnt Tahle

Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBuVin dB dBuV/m dEuV  dE/n dB 4B cii deg

1 @ 30,5 21,38 -18.62 40,00 35,01 18,95 0,85 351.43 - --- Peak
2o 29,4 25.99 -14.01 40,00 49,35  6.77  1.11 31.23 100 67 Peak |
3 290.3 1V.53 -28.4Y 46,00 32.87 13.03 Z2.60 30.96 -—- --- Peak
Data: 12 ~ File: D:Projecti2007Q 113 1 B\ 11207 Part 1SC\BTBT TX_CH39.EMI (20)
&5 Level {tIBuv/im) ate: 2007-01-24
FCC CLASS B
40
1 2 3
% 300 440, 580, 720, 860, 1000

Trace: (Discrete) Frequency (Mz)

Bite : GCHOEHY
Condition o LF-ANTS1121) VERTICAL
EUT . GEMASPRES/EDGE Makile Phene
Fourex 1 20VaeMlH=
el . FR 711207
Mode : Bluetooth Tie Ch39:2441MH=
Flane : Ed
Dads Rate - DHI
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Fos Remark

MHz dBuVin dB dBuV/m  dBuV  dE/n dB 4B Cli deg

1 @ 896.4 27.23 -18.77 46.00 32.29 20.30 4.81 30.37 --- --- Peak

2 64 .3 ZT.75 -26.25 54.00 32.03 Z20.98  5.01 30.28 --- --- Peak

3 Q02,3 27.86 -26.14 54.00 31.84 Z1.18  5.11 30.27 --- --- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR711207
Data: 13 ~ File: D:WProjecti2007Q 11 1 B\W7 11207WPart 15C\BTIBT TX_CH39.EMI ISZO}
i Level (dBuVim) ate: 2007-01-23
3
FCC CLASS-B
59 A FCC CLASS-B (AVG)
T o
e 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency ki)
Site o GCHOSHY
Clondition - HF-ANTA0410 VERTICAL
EUT : GAMASTFRE/EDGE Mobile Fhone
Fowrex o 120V ae0H=
Model + FR 1207
Mode : Blustooth Tx Ch392441MH=
Flane . B2
Diata Fate . DH1 g
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

HHz dBuVim dB dBu¥/m  dBuV  dB/n dB 4B il deg

Remark: #3 and #4 Fundamental Signal

Data: 14 File: D:WProject'20070Q 1125 1 B5W7 11207 Part 1SCETBT TX_CH39.EMI E'zo}
o Level (t(BuVim) ate: 2007-01-23

FCC CLASS-B

FCC CLASS-B {AVG)

49WWMWWM‘MW

¢ 3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Frenency Mkz)

1 @ 2345.0 50.42 -23.58 74.00 51.87 30.24 3.73 35.42 100 0 Peak
2w 2345.6  38.19 -15.81 54.00 39.67 30.24 3.71 35.42 100 282 Average
3@ 2441.0 89.25 90.63 30.28 3.82 35.47 100 0 Peak
4 @ 2441.0 66,44 67.84 30.28 3.82 35.49 100 282 Average
5 2494 .0 50,00 -24.00 74.00 51.35 30.30 3.88 35.33 100 0 Peak
6@ 2494 .1 38.10 -15.90 34.00 39.45 30.30 3.88 35.33 100 282 Average

Site : DGCHDEHY

Clondition - HF-ANT-DEM10 VERTICAL

EUT : GEMASFRS/EDGE Mobile Fhone

Pourax + 1 20Waee0H=

Hadel : FR 71207

Mode - Blustooth Ti Ch39:2441MHz

Flane . E2

Liata. Rate : DHL
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wesonns. FCC/IC TEST REPORT Report No.: FR711207

Drat

a: 15 File: D:\Project'2007Q11&E 1 B\7 11207Part 15C\HTBT TX_CH39.EMI ISZO}
o7 Level (dBuVim)

ate; 2007-01-24

FCC CLASS-B
a2 6000 6600, T7200. 7800. 8400. 9000
Trace: (Discrete) Hequency mkz)
Fite : GCHOSHY
Condition . HF-oWT-0RM10 VERTIC AL
EUT : GEMASFERE/ELGE Mobile Fhone
Fowrex o 120V ae0H=
hiodel . FR 71147
ede : Blustooth Tx Ch39:24410H=
Flane . B2
Diats. Rate . DHL

Remark: There is no more obvious spurious emission except the listings above.
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* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 v File: :Project\2007Q1'E 1 B 11207Part15CETET TX_CH78.EMI I{J1B}
&7 Level {tBuWim) ate: 2007-01-24
FCC CLASS-B
I
w4 :
1 i 3
a 30 84. 138. 192, 246, 300
Trace: (Discrete) Frequency (Miz)
Bite : GCHOS-HY
Condition : LF-ANTE51121) HORIZON TAL
EIT . GEMAIPRS/EDGE Mobile Phone
Fourex 1 WaeMlH=
Model . FR 711217
ede : Blustooth Tx Chie 24200 H=
Flane : Ed
Dita, Rate . DHL
Over Limit Readintenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
HHz dBuVin dB dBuV/m  dEuV  dE/n dB 4B il deg
| @ 131.8 18.85 -24.65 43.50 36.73 11.54 1.66 31.08 --- --- Peak
Z Z57.3 18,11 -27.890 46.00 34.19 1Z.40 Z.46 30.94 --- --- Peak
3 Z88.4 18,41 -27.59 46.00 33.80 12.92 Z.39 30.96 --- --- Peak
Data: 2 ~ File: D:\Projecti2007 Q11 1+ B\ 11207\Part15C\BTET TX_CH7E.EMI I313]'
& Level (dBu\m} ate: 2007-01-24
FCC CLASS-B
|
40
1 2 d
a 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (Mz)
Bite : BCHG-HY
Condition ; LF-ANTEE1121) HORIZON TAL
EUT . GEMAIPRE/EDGE Mohile Phone
Fowex + 12 WVaeA0H=
Iiodel : FR 11207
Miode - Bluetooth Tx Ch7R 24800 He
Flane B2
Dita Rate . DH1
Ower Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Remark
MHz dBuV/m dB dBuV/m dBu¥ dB/m dB dB ci deg
1 @ 880,90 27.28 -18.72 46.00 32.30 20.53 4.82 30.37 --- --- Peak
2 @ 0504 27.29 -18.71 46.00 31.62 20.35 4.99 30.28 100 9] Peak
3 0p2.3 28.34 -25.66 54,00 32.31 Z1.18  5.11 30.27 --- --- Peak
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Data: 3 File: D:\Project20070Q 1125 1 Bi\W711207\Part 1SCETBT TX_CH78.EMI I3111]'
4 Level (dBuVim) ate: 2007-01-23
5
FCC CLASS-B
59 1 = FCCCLASS-B{AVG)
° 1000 1400. 1800. 2200. 2600. 3000

Thaice: (iscrete) Frequency (MHz)

Site - [GCHOE-HY
Condition . HF-ANT6M10 HORTZON TAL
EUT ;. EMASFRE/EDGE Motale Fhone
Powex s 1A Wae#H=
hfzdel { FR AT
e - Eluetooth Tx_Ch78:2480hMH=
Flame : B2
Diata Rate : DH1
Over Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuV/fm dB dBuV/m dBu¥ dB/m dB dB ca deg
| @ 2031.0 54011 -19.89 74.00 55.85 30.11 3.34 35.19 100 0 Peak
2 @ 2031.0 39.73 -14.27 54.00 41.47 30.11 3.34 35.19 100 114 bhverage
3@ 2354.0 38.25 -15.75 54.00 32.73 30.24  3.71 35.42 100 204 Average
4 @ 2354.0 50.34 -Z3.66 7400 51.81 30.24  3.71 35.42 100 0 Peak
5@ 24z0.0 37.01 98,37 30.20  3.86 35.51 100 0 Peak
b @ 2480.0 70,55 71.91 30.20  3.86 33.5 0o 204 hverage
[T @ 2485.5 46,10 -F.90 54,00 47 46 30.20  3.86 33.0 1] 204 hverage]
2@ 2483.0 B1.44 -1Z2.56 74.00 BZ.80 30.20 3.86 33.0 0o 0 Peak

Remark: #5 and #6 Fundamental Signal

Dat File: D:\Projecti20070Q 115 1 B7 11207 Part 15CHETBT TX_CH78.EMI IS"H}

a4
e Level {(dBuWv/im) ate: 2007-01-24

FCC CLASS-B

FCC CLASS-B{AVG)

4QWWWWMWWW~#

0

3000 3600, 4200. 4300. 5400. G000
Trace: (Discrete) Froguancy MKz

Site : DGCHDEHY

Clondition - HF-ANT-DEM10 HORIZONTAL

EUT © GEMASFRS/EDGE Mokile Fhone

Fourex : 12 0WaeMlH=

Model . FR 711207

Mode - Bluetooth Tx Ch76:24300H

Flane : B2

Liats. Rate . DHL
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Dat

a5 ~ File: D:\Project2007 Q115 1 B\7 11207\Part 15C\BTBT TX_CH78.EMI I3112!11
iz Lewvel (dBuVim)

ate: 2007-01-24

FCC CLASS-B

49M

¥ G000 6600, 7200. 7800. 8400. 9000

Trace: (Discrete} Frequency (MHz)

Site - [GCHOE-HY
Condition : HF-ANT060410 HORIZON TAL
EUT . GEMMPRES/EDGE Mohile Phone
Powet 1 120WVae0H=
Mcdel . FR 711207
Dlode : Bluetooth Tie ChPe 24200 H=
Flans . B2
Diata Rate - DHI
Data: 17 ~ File: D:\Projecti2007Q 143 1 Ei\7 11207Part 1SC\BTET TX_CH78.EMI I313]'
e Lewvel (dBuVim) ate: 2007-01-23
FCC CLASS-B
59 FCC CLASS-B {AVG)
a 2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Ersguancy (k7).
Site - [GCHE-HY
Condition : HF-ANT06410 HORTZONTAL
EUT ;. EMAGFRE/EDGE Motle Fhone
Powrex s 1A WaedH=
Dlodel + FR 11907
ode : Bluetooth Ti Che 2480 H=
Flane . Ed
Diata Rate . DH1
Ower Limit Readintenna Cahle Preamp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MWHz dBuVim dB dBuVim  dBuV  dB/m 4B dB ci deg
| @ 2483.5 B1.44 -12.56 74.00 BZ.80 30.20 3.80 33.51 100 0 Peak
2@ 2483.5 46010 -T.90 34.00 47.46 30.20  3.86 33.51 100 204 hverage
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= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:WProjecti2007Q 1155+ B\7 11207WPart 1SC\BTIBT TX_CH78.EMI Igﬂ}}
o Level {tBuWim) ate: 2007-01-24
FCC CLASS B
[
wopb— 1
1
)
e 30 4. 138. 192. 246. 300
Trace: (Discrete) Frednenty (Miz)
Bite : GCHOEHY
Condition : LF-ANTE51121) VERTICAL
EUT . GEMASFRES/EDGE Makile Phene
Fooret + 120V as0H=
Model : FR A7
cde - Bhugtooth Tx_Ch78:24200Hz
Flane : B2
Diata Fate ;. DHI
Ower Limit ReadAntenna Cable Preamnp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBuVim dB dBu¥/m  dBuV  dB/n dB 4B il deg
| @ 602 Z3.79 -14.21 40.00 49.30 6.62 1.13 31.26 100 33 Peak
A 124.8 16.47 -27.03 43.50 33.25 12.66 1.64 31.08 --- --- Peak
3 2007 17.46 -28.34 46,00 32.55 13.21  Z2.63 30.93 --- --- Peak
Data: 10 ~ File: D:¥Projecti2007Q 1'% 1 W 11207Part15CBTBT TX_CH72.EMI 61 )
80 Lewvel {dBuVim) ate: 2007-01-24
FCC CLASS-B
40
i) 2 3
o 300 440, 580, 720, 260, 1000

Trace: (Discrete) Frequency (MHz)

ite : BCHOSHY
Zomdition o LF-ANTS11210 VERTICAL
EIT : GEMAPRE/EDGE Mobile Fhone
Femvex 1A Wan0H=
Mlodel : FR A2
Mede . Bluetooth Ti Ch78: 24800 =
Flane : B2
TDhats, Rate : DH1
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Fos Remark

WHz dBu¥/m dB dBu¥/w  dBu¥ dB/m dB dB e deg

1@ a01.3 27.01 -18.99 46.00 32.02 20.34 4.82 30.37 --- --- Peak

2 @ 936.3 27.03 -18.97 46,00 31.63 20.7% 4.92 30.30 --- --- Peak

3 8985.3 28.06 -25.94 54.00 32.11 21.14  5.09 30.27 --- --- Peak
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Ll Ry R, BE S RU A WA
= EE S S E S E

Data: 11 |, File: DAProjecti2007 0115 1711207 art 1SCHTAT TX_CHTS.EMI (13)
e Lewvel {dBuVinm) ate: 2007-01-23
L
FCC CLASS-B
59 = FCC CLASS-B {AVG)
e 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Freguency (i)
- DBCHHY
: HF-ANTOEI0 VER TIC AL
¢ GEMGFRE/EDCGE Mokile Phone
: 12 0WaelH=
: FE 711207
%uehnﬂth Tu_Ch7e 24500 H=
- DHI
Over Limit Headintenna Cable Preamp hnt Table
Freq Level Limit Line Level Factor [Loss Factor Pas Pos Remark
WHz dBuVin dB dBu¥/m  dBEu¥ dBE/n dB dB ci deg
20310 51.36 -22.64 74,00 53.10 30.11 3.34 35.19 100 0 Peak
20310 38,98 -15.02 J4.00 40.72 30.11 3.34 35.19 100 208 Average
2344 .0 50.14 -23.86 74,00 51.38 30.24 3.73 33.4Z2 100 0 Peak
2344 6 38.21 -15.79 54.00 39.69 30.24 3.71 35.42 102 33 Average
2480.0 90.94 92.30 30.29 3.8 35.51 100 0 Peak
2480.0 66.02 67.38 30.29 3.8 35.51 102 53 Average
2483.5 42.44 -11.56 54.00 43.80 30.28 3.86 35.51 102 53 Average
2483.5 54.53 -19.47 74.00 55.8% 30.28  3.86 35.51 100 0 Peak

Remark: #5 and #6 Fundamental Signal

Drat

a2
Level {tdBuWim)
97

File: D:WProject'20070Q 1125 1 B5W7 11207 Part 1SCETBT TX_CH78.EMI Ig!]?} OO
ate: -01-24

FCC CLASS-B

FCCCLASS-B{AVG)

49MMWM

a 3000 3600, 4200, 4800, 5400, 6000
Trace: {Discrete) FrRquency (Mt
Site . WCHEHY
Condition . HF-ANT-S0410 VERTICAL
EIT . GEMAIPRE/EDGE Mobile Phone
Fooret + 120WVas0H=
Model . FR 711217
Mode . Blustooth Tx_ Ch7: 24800 He
Flane . B2
Dita, Rate . DHL
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FCC/IC TEST REPORT Report No.: FR711207

1 @
2@

Diat

a: 13 File: D:WProject20070 1V 1 B\ 11207Part 1SC'BT'BT TX_CH78.EMI 51 8)
e Lewvel {dBu\Wim)

ate: 2007-01-24

FCCCLASS-B

49M

0

6000 6600, 7200, 7800. 8400. 9000

Trace: {Discrete) Frequency (MHz)

: DGCHDG-HY

: HF-ANTOEMI0 VER TIC AL

;. EEMAGPRSELDGE Mobile Phone

10 Wan0Hz

: FE 120

© Eluetooth Tx_Ch7:24800Hz
E2

: TH1

Data: 18 File: D:WProject20070 1V 1 B\ 11207Part 1SC'BT'BT TX_CH78.EMI 51 8)
Lewvel {dBuim) ate: 2007-01-23

17

FCC CLASS-B

59 FCC CLASS-B (AVG)

%

0

24835 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Frequency {MHz)

: BCHOS-HY

: HF-AWNTOAI0 VERTIC AL

: GEMAGPRE/EDGE Mohile Fhone
o 1AVac AOH=

- FE 711207

: Bluetooth Tx Che24200{H=

2 L]

. LHI
Over Limit Readdntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark

WHz dBu¥/m dB dBu¥/w  dBu¥ dB/m dB dB am deg

2483.5 54.53 -19.47 74,00 55.8% 30,29  3.86 35.51 100 0 Peak
2483.5 4Z.44 -11.56 534.00 43.80 30.29 3.86 35.51 102 33 Average

Remark: There is no more obvious spurious emission except the listings above.
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFA Antenna for WLAN and BT without antenna connector and it

is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Feb. 22, 2006 | Feb. 22, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 29, 2006 | Mar. 29, 2007
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 19, 2006 | Apr. 19, 2007
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 04, 2007
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 28, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
. L Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz [ Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 I1m-4m N/A N/A
L (03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (05CH02-HY)
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution U(Xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi ( )
I Ci Ci*u(x
Contribution Probability u(xi ) i
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Ue(y)
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